STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No.: MO-0021440

Owner: City of Monett

Address: 217 5" Street, Monett, MO 65708
Continuing Authority: Same as above

Address: Same as above

Facility Name: Monett WWTP

Facility Address: 0.25 miles northeast of S. Eisenhower St. & Hwy 60 intersection, Monett, MO 65708
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the
National Pollutant Discharge Elimination System; it does not apply to other regulated activities.

FACILITY DESCRIPTION

See Page 2

July 1, 2024
Effective Date

il
“~ T
June 30, 2029 Qﬁ% ﬁé/

Expiration Date John ,HJQKE Direc}dy’Water Protection Program




Page 2 of 19
Permit No. MO-0021440

FACILITY DESCRIPTION (continued):

Outfall #001 - POTW
The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator.

Influent screw pump lift station / 2 mechanical bar screens / bar screen / peak flow basin / aerated grit chamber / six anaerobic basins /
four anoxic basins / 2 primary clarifiers (inactive) / 3 trickling filter towers / 2 oxidation ditches / 2 final clarifiers / 2 tertiary fabric
filters / ultraviolet disinfection / concrete re-aeration steps / partial direct irrigation on golf course from effluent pump station / 4
aerobic digesters / 1 gravity belt sludge thickener / 10 sludge drying beds / biosolids are land applied / facility does not have materials
stored or conduct operations in a manner that would cause the discharge of pollutants via stormwater

Design population equivalent is 74,000.

Design flow is 6.0 million gallons per day.
Actual flow is 2.7 million gallons per day.
Design sludge production is 1,365 dry tons/year.

Legal Description: Sec. 36, T26N, R28W, Barry County
UTM Coordinates: X=416243, Y=4086034

Receiving Stream: Clear Creek (C) (losing)

First Classified Stream and ID: Presumed Use Streams (C) (5079) (losing)
USGS Basin & Sub-watershed No.: (11070207-0704)

Permitted Feature #003 — Irrigation of effluent on golf course
Treated effluent pumped from facility directly to golf course irrigation system

Legal Description: Sec. 6, T25N, R27W, Barry County
UTM Coordinates: X=417116, Y=4085447

Permitted Feature INF — Influent Monitoring Location — Headworks

Legal Description: Sec. 36, T26N, R28W, Barry County
UTM Coordinates: X=416397, Y=4086097



Page 3 of 19
Permit No. MO-0021440

OUTFALL

TABLE A-1.

#001 INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,
the interim effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than July 1, 2029. These interim effluent
limitations in Table A-1 are effective beginning July 1, 2024 and remain in effect through June 30, 2029. Such discharges shall be controlled,
limited, and monitored by the permittee as specified below:

INTERIM EFFLUENT

MONITORING REQUIREMENTS

EFFLUENT PARAMETER(S) UNITS DAILY LIMV:/-IIE—EA};II—_IYONS MONTHLY MEASUREMENT SAMPLE
MAXIMUM | AVERAGE | AVERAGE FREQUENCY TYPE

eDMR Limit Set: M
Flow MGD * * once/day 24 hr. total
Biochemical Oxygen Demands mg/L 15 10 twice/week composite**
Total Suspended Solids mg/L 20 15 twice/week composite**
E. coli (Note 1, Page 5) #/100mL 126 * once/week grab
Ammonia as N (January) mg/L 11.3 2.1 twice/week composite**
Ammonia as N (February) mg/L 11.3 2.1 twice/week composite**
Ammonia as N (March) mg/L 11.3 2.1 twice/week composite**
Ammonia as N (April) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (May) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (June) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (July) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (August) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (September) mg/L 3.8 1.4 twice/week composite**
Ammonia as N (October) mg/L 11.3 2.1 twice/week composite**
Ammonia as N (November) mg/L 11.3 2.1 twice/week composite**
Ammonia as N (December) mg/L 11.3 2.1 twice/week composite**
Total Kjeldahl Nitrogen mg/L * * once/week composite**
Nitrate + Nitrite mg/L * * once/week composite**
E:l\)llggie',;;r;;ng)ble to chlorination po/L 9.6 3.6 once/month grab
Lead, Total Recoverable ug/L 8.5 3.9 once/month composite**
Hardness, Total mg/L * * once/month grab

EFFLUENT PARAMETER(S) UNITS | MINIMUM MAXIMUM M EREQUENGY | pAVi
pH — Units*** SuU 6.5 9.0 twice/week grab

EFFLUENT PARAMETER(S) UNITS | DALY %\?E%\Fé M EREOLENGY | EAV i
Dissolved Oxygen mg/L * * once/week grab

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE AUGUST 28, 2024.

* Monitoring requirement only.

** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic

sampling device.

*** pH is measured in pH units and is not to be averaged.




Page 4 of 19

Permit No. MO-0021440

OUTFALL
#001

TABLE A-1 (continued).

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,
the interim effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than July 1, 2029. These interim effluent

limitations in Table A-1 are effective beginning July 1, 2024 and remain in effect through
limited, and monitored by the permittee as specified below:

June 30, 2029. Such discharges shall be controlled,

eDMR Limit Set: M

| INTERIM EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

MONTHLY

MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS AVERAGE FREQUENCY TYPE
MINIMUM
Biochemical Oxygen Demands— Percent Removal (Note 2, Page 5) % 85 once/month calculated
Total Suspended Solids — Percent Removal (Note 2, Page 5) % 85 once/month calculated
MONTHLY MONTHLY MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS AVERAGE TOTAL & FREQUENCY its
Total Phosphorus mg/L * once/week composite**
Total Phosphorus Ibs. * once/month calculated
Total Nitrogen (Note 4, Page 5) mg/L * once/week calculated
Total Nitrogen (Note 4, Page 5) Ibs. * once/month calculated
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE AUGUST 28, 2024.
eDMR Limit Set: A
ANNUAL ANNUAL MEASUREMENT SAMPLE
EFFLUENT PARAM ETER(S) UNITS AVERAGE ¥ TOTAL @ FREQUENCY TYPE
Total Phosphorus mg/L * oncelyear calculated
Total Phosphorus Ibs. * oncel/year calculated
Total Nitrogen (Note 4, Page 5) mg/L * oncelyear calculated
Total Nitrogen (Note 4, Page 5) Ibs. * once/year calculated

MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY; THE FIRST REPORT IS DUE JANUARY 28, 2025.

* Monitoring requirement only.

** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic

sampling device.

¥ - Annual Average is calculated as the average of the 12 calendar months (January 1% through December 31%) of weekly samples in

mg/L.

@ - Annual Total is calculated as the sum of the 12 calendar months (January 1% through December 31%) of monthly samples in

pounds (lbs.).

§ - The facility shall calculate pounds per month by using the monthly average concentration in mg/L multiplied by 8.34 and

multiplied by the total monthly flow in Million Gallons.




Page 5 of 19
Permit No. MO-0021440

OUTFALL TABLE A-1 (continued).
#001 INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,